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120255 

120256 

120256 

120255 

120256 

120256 

Part Number Description 

120255 Wheel Assembly 11Lx15 12 Ply HFL I-1 6-6 BC 4-5/8" Coulter Rim 

120256 Wheel Assembly 14Lx16.1 8 Ply Stubble Guard HFL I-1 6-6 Bolt Rim 
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Item No. Part Number Description 

1 120264 Lug Bolt 9/16-18x1-1/4 

2 120255 Wheel Assembly—11Lx15 12 Ply HFL I-1 6-6 BC 4-5/8" Coulter Rim 

3 120273 Hub Assembly #3500 w/Bearings Seal Dust Caps 6-bolt 

4 120275 Spindle Assembly #3500 w/ Washer Nut 2x11 

5 126301 Transport Plate 10" Right 32'-72' 

6 120111 Bolt 3/4-10x3-1/2 Grade 8 YZ Plated 

7 123784 Drawbar Cable Spacer 

8 120140 Nylock Nut 3/4-10 Grade 5 Plated 

9 126290 Backing Plate Transport Plate 10"  

10 120109 Bolt 5/8-11x12 Grade 5 Plated 

11 120138 Nylock Nut 5/8-11 Grade 5 Plated 

12 126302 Transport Plate 10" Left 32'-72' 
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120407 — 32’ Drawbar Harrow Cable Kit 

 

 

120408 — 36’ Drawbar Harrow Cable Kit 

 

 

120409— 40’ Drawbar Harrow Cable Kit 

 

 

120410— 44’ Drawbar Harrow Cable Kit 

 

 

120412— 48’ Drawbar Harrow Cable Kit 

 

 

120414— 56’ Drawbar Harrow Cable Kit 

 

 

 

 

Part Number Description QTY/Kit 

120406 Wing Cable 24' 4" Pin to Pin Loop Ends 2 

Part Number Description QTY/Kit 

123442 Wing Cable, 25' Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

123443 Wing Cable, 26' Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

123444 Wing Cable, 27' 2" Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

120416 Wing Cable, 28' 4" Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2 
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120415— 60’ Drawbar Harrow Cable Kit 

 

 

 

120418— 64’ Drawbar Harrow Cable Kit 

 

 

120419— 68’ Drawbar Harrow Cable Kit 

 

 

120420— 72’ Drawbar Harrow Cable Kit 

 

 

120424— 80’ Drawbar Harrow Cable Kit 

 

 

120425— 84’ Drawbar Harrow Cable Kit 

 

 

124415 — 100’ Drawbar Harrow Cable Kit 

 

 

 

 

Part Number Description QTY/Kit 

120421 Wing Cable 34' 1" Pin to Pin Loop Ends 2 

120426 Wing Cable 37' 4" Pin to Pin Loop Ends 2 

120417 Wing Cable 31' 3" Pin to Pin Loop Ends 2 

Part Number Description QTY/Kit 

120416 Wing Cable, 28' 4" Pin to Pin, Loop Ends 2 

120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

123445 Wing Cable, 29' 6" Pin to Pin, Loop Ends 2 

123446 Wing Cable, 32' 9" Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2 

120421 Wing Cable, 34' 1" Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2 

120421 Wing Cable, 34' 1" Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

123446 Wing Cable, 32' 9" Pin to Pin, Loop Ends 2 

123447 Wing Cable, 35' 8" Pin to Pin, Loop Ends 2 

Part Number Description QTY/Kit 

120421 Wing Cable, 34' 1" Pin to Pin, Loop Ends 2 

120426 Wing Cable, 37' 4" Pin to Pin, Loop Ends 2 
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Drawbar Harrow Cylinders Part Number Bore  Stroke 

120174 3” 6” 

120205 4” 36” 
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Drawbar Harrow Pins 

122055 

120334 

120337 

121519 

120334 

120333 

120333 

120333 

Part Number Description 

120333 Cylinder Pin 1x3-3/4 3 Usable 

121519 Square Head Pin 2x13-1/4 

120337 Pin 1-1/4x5-1/2 Round Head 4-1/2 Usable 

120334 Pin 1x5-1/4 Round Head 4-3/4 Usable 

122055 Pin 1x6-1/4 Round Head 5-3/4 Usable 

Hardware: 
 121807 {Cotter Pin 3/16” x 1-1/2” Plated} QTY 2 

Hardware: 
 121807 {Cotter Pin 3/16” x 1-1/2” Plated} QTY 2 

Hardware: 
 121015 {Bolt 1/4-20x1-1/2 Grade 5 Plated} QTY 1 
 120131 {Nylock Nut 1/4-20 Grade 5 Plated) QTY 1 

Hardware: 
 121015 {Bolt 1/4-20x1-1/2 Grade 5 Plated} QTY 1 
 120131 {Nylock Nut 1/4-20 Grade 5 Plated} QTY 1 

Hardware: 
 121015 {Bolt 1/4-20x1-1/2 Grade 5 Plated} QTY 1 
 120131 {Nylock Nut 1/4-20 Grade 5 Plated) QTY 1 
 120154 {Flat Washer 1”} QTY 1 

Hardware: 
 120097 {Bolt 1/2-13x5 Grade 5 Plated} QTY 1 
 120137 {Nylock Nut 1/2-13 Grade 5 Plated} QTY 1 
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Stabilizer Bar Part Numbers 

Part Number Description 

125215 6' Drawbar Section Stabilizer Bar 5/8 Bolt Mount 

125216 8' Drawbar Section Stabilizer Bar 5/8 Bolt Mount   

125217 10' Drawbar Section Stabilizer Bar 5/8 Bolt Mount 

U-Bolt Mount Stabilizer Bars  5/8” Bolt Mount Stabilizer Bars 

Part Number Description 

120352 6' Drawbar Section Stabilizer Bar U-Bolt Mount 

120353 8' Drawbar Section Stabilizer Bar U-Bolt Mount 

120354 10' Drawbar Section Stabilizer Bar U-Bolt Mount 

Stabilizer Bars  
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1/2” Tines 9/16” Tines 5/8” Tines 


